

K d : . . .

I d c

... ..

... ..

The first part of the document describes the experimental setup and the results of the cylinder contraction test. The test was performed on a series of metallic samples, and the results showed that the formability of the samples was significantly affected by the presence of metallic accoutrements. The samples with accoutrements showed a higher degree of deformation compared to the control samples.

N ca a

The second part of the document discusses the macroscopic formability of the metallic accoutrements. The results of the cylinder contraction test were used to evaluate the formability of the accoutrements, and it was found that the accoutrements with a higher degree of formability showed a higher degree of deformation. The results also showed that the formability of the accoutrements was significantly affected by the presence of metallic accoutrements. The samples with accoutrements showed a higher degree of deformation compared to the control samples.